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g 5L M FE it BAT-AL1(1ICP5/51/62) 3.8VDC 2000mAh 7. 6Wh
a0 L A Chinese
Name of Sample | 4 4 rechargeable 1i-polymer battery BAT-ALll(I1ICP5/51/62) 3.8VDC 2000mAh
English 7. 6¥h
s 1114100005
Sample No.
Fied iy SLRE R A B A .
Consignor /
AFSE e k] Yol
Manufacturer /
Bk BEE CETREEDERNEUT RRMNFEFM
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Test method TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
P xR BAE (RTEREWERI RS WRMRET i
o ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Criterion TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Q'I"/QPI/AF“ 1(‘;\/11’/Rnu 5 /4 vﬂd. 2 Qg 2
b S AL 4 ME T N SRR R A 5T
Appearance Black Plastics cement and plastics film shell
Mgt al 2014-10-09 ARIALIE B 5 2014-10-14 ~ 2014-11-06
Accepted Date Test Date
B F B R RS YREh phel s SME B BT TS A DRI
Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
G, ENEN AR A «%Tﬁﬁﬁﬁ%i@ﬁhﬂﬁ@i}(@ IS FdT T A
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38, SERMERLK
b ol s The sample has passed the test items of UNITED NAT ations on the
TRANSPCRT OF DANGEROUS GOODS™ Manual of Tests an ﬁ“@
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
HHREH
i T 75 AL B e 45 L il Rechargeable Single Cell Batte
/.
Comment
SR LR /
. /
C
poanind Post Code
PR 2.\ T LA ¥84 % QZE{
Approver: “i Checker: Compiler: ]
B4

Title: BB FE0H (Vice chief engineer)
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Ao | BRARLM | WHAERIFEEHRT Bmef | Ak | L
K Name of Test Standard requirement or The ’ 5 bl ’
No. ftems Clause Number of Standard Test Result | Conclusion | Remark
BT (R T TR R P MR Sk ks 7h]
R TP ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 & | R pezk 1
1 ; ® T ; A
Altitude UN Manual of Tests and Criteria Section See Appendix 1 . *% /
Passed
simulation ST/8G/AC. 10/11/Rev. 5/Amend, i 38.3 Test 7.1
A H (TR RmEm T Wb
PFR };)U})) ST/5G/AC. 10/11/Rev. 5/Amend. 1 38.3 & | Wy 2 -
9 “ W T.2 ;
Thermal test UN Manual of Tests and Criteria Seclion See Apperdix 2 P;.sjls;id /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 Test T.2
B H CETFRIETRMERMENT W
s TAt) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 ik | FLpk 3
3 . . 4% T.3 . o
Vibration UN Manual of Tests and Criteria Section See Appendix 3 P:Sjsgid /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.3
ux_ma «?‘H}ﬁl&%/ﬁ?ﬁﬁﬁ%/ﬁiﬂ% iﬂ%%ﬂﬁ{iﬁ
W Y ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 W 4
4 i T. 4 , .
Shock UN Manual of Tests and Criteria Section See Appendix 4 P;fid /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 Test T.4
B GET R HYEmA RN RER
FY ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 W& | RLEHE 5
5 SME A AWES oy
External short |[uy M'armal of Tests and Criteria Section See Appendix 5 Pamssed /
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5
I?g;’;sfﬂ «?ea;ﬁmﬁ;%%mmgm% W fE
FHlt) ST/SG/AC. 10/11/Rev. 6/Anend. 1kAmend. 2 | 2% 6
6 C}?u%h 38.3 R T. 6 o ) See Appendix B ¥ /
UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend, 1&Amend. 2 38. 3
Test T. 6
%)_(Eil»ﬁl &}j%-];ﬁ@ﬁmifﬁm%f;w&l’} mmmﬂl ,
] FID ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 R | ik 7
7 T . A
OVBI'Charge UI»{ N!ffnual of Tests and Criter'ia Section See Appendix 7 Pal,:!siid /
ST/5G/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.7
e IEl (T fo ke B iE B K i X 35 sﬂﬁ#ﬂﬁ?ﬂ .
g TR s !-?;JU%))BST/SG/AC.!0/11/Rev. 5/Amend. 1 28.3 W | F[ff3% 8 . St
Forced diSCharge LIN Manual of Tests and Criteria Section See Appendix § - /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.8 Passed
it T2 R IR :21°C-22°C FRREE A - /%
Test Environment Ambient temperature:21°C~22°C;Ambient humidity:/%
Condition
AT B /
. Test Iltem
SanBEn TRy - vy
Subcontracted Test % x /
Condition Subcontracted | Name Post Code
Laboratory o / W15 /
Address Tel

b %

F X ™ronh.
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B A E LA A
1
No. Name of Test ltems | Ai¢itude simulation
Fr-3 HE Sk A RIEWT Before RIE/E After ML F o, 5 A4,
%5 Sample Status RE |F%BEE| BE | FBEAE | Mass Loss| Residual NE
Sample Mass ocv Mass ocv OCV  |Other
No. g AY /g IAY /% % Event
001 | jeyoraitrl | 36,1249 | 4.16 | 36.1196 | 4. 16 0.01 | 100.00 { o
002 | oyeros®h® 1359910 | 4.19 | 35.9855 | 4.19 0.02 | 10000 | o
003 | oy iR | 36,0973 | 418 | 36,0024 | 4.18 0.01 | 100.00 | o
004 | pSrrekl | 359764 | 418 | 35.9714 | 4,18 0.01 | 100.00 | o
005 | eyt o | 36.0%08 | 419 | 36.0261 | 419 0.01 | 100.00 | o
006 | oyttt | 36,0503 | 418 | 36.0448 | 4. 18 0.02 | 100.00 | o©
007 | yeamtfil | 362386 | 415 | s6.2322 | 415 0. 02 100.00 | ©
008 | jeyepaiil | 360363 | 417 | 36.0309 | 4.17 0.01 | 100.00 | o
009 | oyl ] 36,238 | 418 | 36.2334 | 418 0.01 | 100.00 | ©
010 | (oyorrsZl o | 362175 | 418 | 36.2139 | 4.18 0.01 100.00 | ©
El_f:fﬁlfThis space intentionally

left blank

Gk Lk V-iRA D-f#4R R—3REL F-# K O-AiR. LR, AR LR, RAek,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% . REAE LA | HR
No. Name of Test Items Thermal test
FrR) Bk & iXE AT Before BB After FERE| #e b m
%5 Sample Status BE | FBEE BE | F#oE| MassLoss| Residual R
Sample Mass ocy Mass ocv OCV |Other
p
No. /g Al /g A% 1% /% | Event
001 | oy ®E 36,1196 | 416 | 36.1207 | 4,13 0.00 | 99.28 | o
002 | yopen®Rl | 359855 | 419 | 35.9857 | 416 0. 00 99.28 | o
003 | pepeni U 1360024 | 418 | 36.0921 | 416 0.00 | 99.52 | o
004 | oyttt | 3sema | a8 | ssem19| 415 0. 00 99.28 | o
005 | joyeroeit oo s6.0260 | 419 | 36.0230 | 416 0. 01 99.28 | o
006 | |oyeperit A8 1360448 | 418 | 36.0440 | 415 0.00 | 99.28 | o
007 | oyclpore®Al 1362322 | 415 | 362317 | 412 0. 00 99.28 | o
008 | |oyepinht | 360309 | 417 | 36.0284 | 414 0.00 | 99.28 | o
009 | ovcraiias 4 | 36.2334 | 418 | 36.2208 [ 415 0. 01 9.28 | o
00 | jorosr®t o | 36.2130 | 418 | 3e.2111| 415 0.01 99.28 | o
JJT:EEliThiS space intentionally

Bk LR V-RA DR R-KE P-RK 0-RMR. ABA. LMK, LAE. AAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ] BRFALA | )
No. Name of Test ltems Vibration
e | ans HAEH Befor BB A ik | Mawm | b
5 Sample Status RE F#ReEl HE F 2%, /& | Mass Loss | Residual | 30L&
Sample Mass oCcy Mass oCV oCcv Other
No. g v /g A% 1% % Event
001 | joycpid st o 1361207 | 413 | 36.1267 | 413 0.00 | 100.00 | o
002 | oyerekERU 1359857 | 416 | 35.9928 | 4.16 0.00 | 100.00 | o
003 | ool o 136.0921] 416 | 36.0985 | 4.16 0.00 | 100.00 | o
004 | TR o |35.9719| 415 | 350779 | 415 0.00 | 100.00 | o
005 | |yepemlt o |36.0230 416 | 36.0300| 416 0.00 | 100.00 | o
006 | jeraeinl o [36.0440| 415 | 36.0495 | 4.15 0.00 | 100,00 | o
007 | yerneAl 1862317 412 | 36.2380 | 412 0.00 | 100,00 | o
008 | |oyerorkt o | 360284 414 | 36.0348 | 4.14 0.00 | 100.00 | o
009 | oyl o 36,2208 415 | 36.2356 | 4.15 0.00 | 100.00 | o
010 | jyenarn® o 1362111 415 |36.2186 | 4.15 0.00 | 100.00 | o

LT 45

This space intentionally

left blank

Frid: LR V-RA DR R F-RK O-R iR, ARA. LMK, LA, Lk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 i AT H L A Mik
No. Name of Test Ttems Shock
¥ o ¥ o | ‘J‘& ~
gf;; S#u:};;;us RE | Fbem| KE FF#%./E | Mass Loss | Residual | &
Sample P Mass ocv Mass ocv OCV | Other
No. g v /g v % % Event
ICYCTE A FE 1l
001 1 soxtrully chargea | 361267 | 4.13 | 36,1276 | 413 0.00 | 100.00 | o
002 | oomns s | 359928 416 | 38 9932 | 4.1 0. 00 100.00 | o
003 | wovc pursy gt | 36.0985 | 4.16 | 3, 0995 | 4. 16 0. 00 100.00 | o
004 | icxc sy e | 35.9779| 415 | 3, 9790 | 4.15 0.00 | 100,00 | o
005 | iexchoris s | 36.0300| 416 | 36, 0299 | 4. 16 0. 00 100.00 | o
006 | iovc horry omse | 36.0495 | 415 | 36, 0499 | 4.15 0. 00 100.00 | o
007 | jovchoriy dtss | 36.2380 | 412 | 30, 2382 | 4.12 0. 00 100.00 { o
008 | iovc s doees | 36.0348 | 4,14 | 33, 0348 | 4. 14 0. 00 100.00 | o
009 | ot | 36.235 | 415 | 35, 2370 | 415 0.00 | 100,00 | o
00 | oychnry ey | 36.2166| 415 | 30, 2180 | 4.15 0. 00 100.00 | o
y) s fIhis space intentionally
AT 8 aleeftl bl

FiE: LR V-RA, D-fRk R-zx L
Note: L.-Leakage V-Venting D-Disassembly R-
No Disassembly,No Rupture & No Fire.

FAEK O-Eittif, A%, LMK, TRA. AL
Rupture F-Fire O-No Leakage No Venting,

by

-
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A% : BB A £ # S o

No. Name of Test Items External short circuit
Hons T GRE 83 52T ) fag
Sample No. Sample Status Max. Exten;zzé:Temperature Other Event

001 1cvécggfi[1:? jﬁf«ged 96.0 0

002 1CY(1:C1¥Sfoj fEaLEged 57.2 0

003 1CY(I;CgEﬁ§ f}fjlrged 55.8 0

004 1CY(1:C;STT1J:\ ﬁ:grged 56.5 0

005 ICYCI:C;LC]{T;]\ Zg;urged 25.8 0

006 lCYCI:CgEﬁ.B?\ jﬁﬁged 95.0 o

007 1CY{ISCI\{S§;\ E}E:Eged 55.3 0

008 1cvécggfrf;\ zE:Eged 96. 6 0

009 JCYéC;Ef'ff\ jﬁaLErged 56.0 0

010 101G Fuly shacged 55. 6 0
B FEs This space intentionally left

blank

#iz: DRk RARE F-# K 0-%
Note:D—Disassemb]y R-Ruptur F-

AR, TAK . A E

Fire O-No Disassembly,No Fire & No Rupture.

P |
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A5 6 W B 4 A% BriE
No. Name of Test ftems Crush
f o & e
Wt HaRE AT FuRg
Sample No. Sample Status ax. bx em/aoc emperature Other Event
1CYC 50%% &
011 ICYC 50% Capacity 19.8 0
1ICYC S0%F &
012 1CYC 50% Capacity 19.8 0
ICYC 50%F% &
013 1CYC 50% Capacity 19.8 O
ICYC 50%% &
014 1CYC 50% Capacity 19.9 0
1CYC 5045 &®
015 1CYC 50% Capacity 19.7 0
PMTFeH This space intentionally left

blank

Bk D-RR PR K 0-AMAR, Ak,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

R -7

e Y
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). = 7 IR B L AR Uyl

No. Name of Test Items Overcharge
HamE HERE FAbL &
Sample No. Sample Status Other Event

016 ICYéCESﬁ?ZE:iged ©

017 ICYéCESﬁ?zﬁhEged ©

018 lCYécggﬁfiﬁ;aqiged °

019 1cyécggﬁs%£$ged ©

020 50(2?2(::‘531?5&3}61;%38(1 °

021 50{:%%8%?3%&@ ©

022 500380;%?&:;% ©

023 BOCYCHE AL 7 Ha 0

50CYC Fully charged

BT 25 This space intentionally left blank

&iE: DRk F-A2 K O-AMK. LAk,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

AL N

'
f {
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A% g REHA LA | BEED
No. Name of Test Items Forced discharge
HEHE ek & RS
Sample No. Sample Status Other Event
024 1cYC llnglcliE%iﬁch#arged 0
025 1CYC llgtaclé:ﬁfg:incharged 0
026 1cYC ﬁ{lﬁﬁﬁ?ﬁmed 0
027 1CYC I&Ylaiﬁ%iﬁfc#arged o
028 1CYC IFCLHCF;E%E;}%arged O
029 1CYC 1F?JchlgfiEizicLl%arged 0
030 1CYC IFCquclb:E %ijfclirged 0
031 1CYC lFCqu(:laiﬁ{(i'.ﬁsi[l%arged 0
032 1CYC lli?lclgjﬁ%?f:huarged o
033 1CYC ligl‘ll(:l?%iﬁfcfarged o
034 50CYC5 Ogiiia%iffc?arged o
035 E(JCYC5 Olgj‘{:lcigji%izkc?arged 0
036 5()CYC5 Olgu&;(:lj;l %i]?c?arged 0
037 socvcmﬁ?ff? %iﬁ?cfarged 0
038 500\{(:501=CuY1C15;E %iﬁsicul%arged 0
039 50CYC50FE:UYICIL)}:' ?i]}siclfarged 0
040 SOCYCSO}"(:JYICI?E %:iﬁsi(:%arged 0
041 5OCYC50PSJ‘11%%%1ﬁ§cLEarged o
042 50(3Y(‘i5 O&Yﬁ? iiil\;iﬁ.é{c:Elf?:’:trgec! 0
043 SOCYCEOI%YICI% fgiﬁé{cﬁgarged 0

&iE: DMK F-AR K 0-LAKR. LEX.
Note: D-Disassemnbly F-Fire O-No Disassembly & No Fire.




AL TR S IRAR R o v
® R R E-HE
SRICI Testing Centre Test Report — Appendix NO. 1114100005
11/11




